EC206 - Central lubrication engcon
COVERSHEET

Planned document changes: Document changes: Rev
Breifly: Date: Change: after change:
Hose kit replaced by free length hose (7000784). 2019-02-18  Screws for grease profection corrected. C

2018-07-16  Coversheet added. B

174



®

Drving N 1040153 EC206 - Central lubrication engcon
POS DESCRIPTION PART |QTY|COMMENTS §
1 |Central lubrication is applied See "Rofator frame” 5
alongside rotator frame assembly s
2 |Lubrication kit V2 EC206 Complete [1040208| 1 [(P0S.3-5, 8, 18 included) 5
s P 3 |Adapter 90° R1/8" 110199 | 5 =
2 fle——16 L |Adapter 45° R1/8" 12215 | 2 2
l ’ 5 |Push-in koppl EC209 R1/8" 190172 | # ]
15 7 [Valve plate V2 EC206 1040101 | 1 [Part of rotator frame assembly |<
/ \ - 8 |Dosing block MX-F &4/7 EC206 V2 1040762 | 1 |(P0S.9-11 included)
1" — §§::\ 9 |Push-in Coupling 6mm 790188 | 7
P TN 10 |Adapter 45° M10x1 1000733 1
10 l:)v %\Q/ﬂb 11 |Grease nippel H1 M10x1 790166 | 1
12 |Bracket grease V2 EC206 1033292 | 1 [Part of rotator frame assembly
92>, L 12 13 [Screw MC6S M5x30 610403 | 2 [Part of rotator frame assembly
o “9" ‘, \ // 14 |Socket Head Screw 5x35 610404 | 1 |Part of rotator frame assembly
§[ﬂ? /ojj 15 |Washer NL8 611040 | 10 |Part of rotator frame assembly
‘\[‘2 16 |[Hex Head Screw 8x16 610122 6 |Part of rotator frame assembly
13 ["{; 18 |Hose kit lubrication 7000385 1
2 g 20 |Protection grease V2 EC206 1033339 | 1 [Part of rotator frame assembly
A
(f; (‘Di' 8

Dashed lines for overview, mounts on other pages/assemblies. \ indicates instruction. &= represents hose. Photos on page 3-&. 2 /L



Drawing No: 1040193 /C

EC206 - Central

U

brication

®

engcon

Alguasse jo JapJdo ul S0d

POS DESCRIPTION PART [QTY|COMMENTS

3 |Adapter 90° R1/8" 710199 5

4 |Adapter 45° R1/8" 112215 2

5 |Push-in koppl EC209 R1/8" 190172 | 7

6 |Plug Bsp 1/8" 711503 1 |Part of rotator frame assembly
7 [Valve plate V2 EC206 1040101 | 1 |Part of rotator frame assembly
8 |Dosing block MX-F &4/7 EC206 V2 [1040762| 1 |(P0S.9-11 included)

12 |Bracket grease V2 EC206 1033292 | 1 [Part of rotator frame assembly
13 |Screw MC6S M5x30 610403 | 2 |Part of rotator frame assembly
14 |Socket Head Screw 5x35 610404 | 1 [Part of rotator frame assembly
15 |Washer NL8 611040 | 10 |Part of rotator frame assembly
16 |Hex Head Screw 8x16 610122 6 |Part of rotator frame assembly
17 |Valve block & Swivel Complete Part of roftaftor frame assembly

(slip ring depends on config.) See "Valve blocks & Swivels”

18 |Hose kit lubrication 7000385 1

19 |Hoses are marked with numbers

Dashed lines for overview, mounts on other pages/assemblies. \ indicates instruction. <> represents hose.

3 /4



®

Drving N 1040153 EC206 - Central lubrication engcon
POS DESCRIPTION PART [QTY|COMMENTS §
15 |Washer NL8 611040 | 10 |Part of rotator frame assembly 5
16 |Hex Head Screw 8x16 610122 | 6 |Part of rotator frame assembly s
19 |Hoses are marked with numbers &
20 |Protection grease V2 EC206 1033339 | 1 [Part of rotator frame assembly z"
3

Dashed lines for overview, mounts on other pages/assemblies. \ indicates instruction. <> represents hose. ['_ /['_



